



SGS United Kingdom Ltd.
Consumer Products Division

Gaw House
Alperton Lane
Alperton
Wembley
HA0 1WU
Tel: 0181 998 2171
Fax: 0181 997 9723

SGS Yarsley I.C.S.
SGS United Kingdom Ltd
Trowers Way
Redhill, Surrey RH1 2JN

Attn: Mike Christie

Certificate No. TX 82600/MJD/94

Date: 27 September 1994

Page 1/1

Your Ref.: PP60135

REPORT ON SUBMITTED SAMPLE RECEIVED ON 21 September 1994

PROSSOR MODEL 0073V GLOVES

The samples submitted were tested in accordance with BS EN 388: 1994 mandatory requirements

Samples supplied by : Chas E. Prossor & Co. Ltd.
Dryden Street,
Liverpool
L5 5HD

<u>BS EN 388: 1994</u>	<u>Results</u>		<u>Performance level</u>
	<u>Leather</u>	<u>Lining</u>	
<u>6.1 Abrasion Resistance</u>	1. 8000+	<100	Level 4
	2. 8000+	<100	
	3. 8000+	<100	
	4. 8000+	<100	
<u>6.2 Blade cut Resistance</u>	1. 1.9	6. 1.6	Level 1
	2. 1.8	7. 1.8	
	3. 1.6	8. 1.9	
	4. 1.6	9. 1.9	
	5. 2.0	10. 1.8	
	I = 1.8	I = 1.8	
<u>6.3 Tear Resistance (N)</u>	<u>Leather</u>	<u>Lining</u>	Level 1
	1. 50.5	25.5	
	2. 57.4	17.7	
	3. 20.2	20.3	
	4. 60.4	36.7	
<u>6.4 Puncture Resistance (N)</u>	1. 142.0		Level 3
	2. 126.4		
	3. 136.0		
	4. 146.9		

Mark Dawes

Certifying Officer: Mark Dawes

Counter signed by

R. A. Crockett